

Birchwood Cottages

PRN Orders

Resident Name: _____ D.O.B: _____/_____/_____

<u>Medication</u>	<u>Strength</u>	<u>Frequency</u>	<u>Special Instructions</u>	<u>Indication</u>
Acetaminophen	325 mg tablet	PRN: Q4H DNE: 3000mg in 24hrs	Give 2 tabs (650 mg) PO every 4 hours PRN. Do not exceed 3000mg in 24 hrs.	Mild Pain or Temperature over 100.0 degrees
Barrier Cream	Cream	PRN: TID	Apply a thin layer topically to affected areas PRN up to TID.	Skin Irritation
Anti-Diarrheal	2 mg tablet	PRN: TID DNE: 3/24hrs	Give one tab PO PRN after 3 loose stools in 24 hrs. Do not exceed 3 doses in 24 hrs.	Loose Stools
Geri-Lanta	2 tsp	PRN: Q2H DNE: 4/24hrs	Give 2 tsp PO every 2 hours PRN. Do not exceed 4 doses in 24 hrs.	Stomach/GI upset
Anti-Fungal Powder/Cream	2%	PRN: BID	Apply a thin layer topically to affected areas PRN up to 2 times daily.	Antifungal
Tussin Expectorant	100mg/5mL	PRN: Q2H DNE: 4/24hrs	Give 2 tsp PO every 2 hours PRN. Do not exceed 4 doses in 24 hrs.	Cough/Congestion
Milk of Magnesia	30 cc	PRN: Daily	Take 30 cc PO daily PRN.	Constipation
Senna Plus	8.6-50 mg tab	PRN: BID	Take 1 tablet PO up to 2 times daily PRN.	Constipation
Miralax	17 grams	PRN: Daily	Take 17 grams mixed with 6-8 oz of fluids PO daily PRN.	Constipation
Bisacodyl	10 mg supp	PRN: Daily	Insert 1 suppository rectally daily PRN.	Constipation
Fleet enema	118 ml	PRN: Daily	Give 1 enema rectally daily PRN (Must be done by Licensed Nurse)	Constipation

Standing Orders

May crush medications and mix with foods/fluids PRN unless otherwise indicated as "Do Not Crush".
May have prescription creams and/or lotions at bedside if determined appropriate by nursing assessment.
Licensed Nurse may make the determination to alter a diet as needed for short term illness or decreased appetite.
Medications will be securely stored and administered only by trained staff.

Medication orders are effective for 365 days unless otherwise indicated.

Providers Signature: _____ Date: _____

Nurse signature: _____ Date: _____